=
|£]

pennsylvania
DEPARTMENT OF ENVIRONMENTAL Southcentral Regional Office
PROTECTION CLEAN WATER PROGRAM

Application Type Renewal Application No. PA0246816
Non- NPDES PERMIT FACT SHEET
Facility Type Municipal INDIVIDUAL SEWAGE APS ID 371244
Major / Minor Minor Authorization ID 1343730
Applicant and Facility Information
Applicant Name Lenker Estates Homeowners Assoc Facility Name Lenker Estates Subdivision
Applicant Address PO Box 123 Facility Address Along Route 147
Dauphin, PA 17018-0123 Dauphin, PA 17018
Applicant Contact Gary Lenker Facility Contact Gary Lenker
Applicant Phone (717) 921-2293 Facility Phone (717) 921-2293
Client ID 163299 Site ID 553120
Ch 94 Load Status Not Overloaded Municipality Halifax Township
Connection Status No Limitations County Dauphin
Date Application Received February 23, 2021 EPA Waived? Yes
Date Application Accepted March 10, 2021 If No, Reason
Purpose of Application This is an application request for NPDES renewal.
Approve Deny Signatures Date
Nicholas Hong, P.E. / Environmental Engineer
X February 2, 2022
Nick Hong (via electronic signature)
Daniel W. Martin, P.E. / Environmental Engineer Manager
X Maria D. Bebenek for February 9, 2022
Maria D. Bebenek, P.E., Environmental Program Manager
X Maria D. Bebenek
February 9, 2022




NPDES Permit Fact Sheet NPDES Permit No. PA0246816
Lenker Estates Subdivision

Summary of Review

The application submitted by the applicant requests a NPDES renewal permit for the Lenker Estates Homeowner Association
located at Along Route 147, Dauphin, PA in Dauphin County, municipality of Halifax. The existing permit became effective on
September 1, 2016 and expired on August 31, 2021. The application for renewal was received by DEP Southcentral Regional
Office (SCRO) on February 23, 2021.

The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL),
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been
included in the Summary of Review section.

The subject facility is a 0.046 MGD treatment facility. The applicant does not anticipate any proposed upgrades to the treatment
facility in the next five years. The NPDES application has been processed as a Minor Sewage Facility (Level 1) due to the type
of sewage and the design flow rate for the facility. The applicant disclosed the Act 14 requirement to Dauphin County
Commissioners and Halifax Township and the notice was received by the parties on February 3, 2021 and February 1, 2021.
A planning approval letter was not necessary as the facility is neither new or expanding.

Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Tributary 16782
to Susquehanna River. The sequence of receiving streams that the Tributary 16782 to Susquehanna River discharges into is
the Susquehanna River which eventually drains into the Chesapeake Bay. The subject site is subject to the Chesapeake Bay
implementation requirements. The receiving water has protected water usage for warm water fishes (WWF) and migratory
fishes (MF). No Class A Wild Trout fisheries are impacted by this discharge. The absence of high quality and/or exceptional
value surface waters removes the need for an additional evaluation of anti-degradation requirements.

The Tributary 16782 to Susquehanna River is a Category 2 stream listed in the 2020 Integrated List of All Waters (formerly
303d Listed Streams). This stream is an attaining stream that supports aquatic life. The receiving waters is not subject to a
total maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed.

The existing permit and proposed permit differ as follows:
e Dueto the EPA triennial review, monitoring for E.coli shall be required 1x/yr.

Sludge use and disposal description and location(s): Sewage sludge disposed by Walter's Environmental Services at other
treatment plant

The proposed permit will expire five (5) years from the effective date.

Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in
accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which
will be considered in making a final decision on the application. Any person may request or petition for a public hearing with
respect to the application. A public hearing may be held if DEP determines that there is significant public interest in holding a
hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the
hearing and in at least one newspaper of general circulation within the geographical area of the discharge.

Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review,
contact the SCRO File Review Coordinator at 717.705.4700.




NPDES Permit Fact Sheet NPDES Permit No. PA0246816
Lenker Estates Subdivision

1.0 Applicant

1.1 General Information

This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal for the following
subject facility.

Facility Name: Lenker Estates Homeowners Association
NPDES Permit # PA0246816
Physical Address: Along Route 147
Dauphin, PA 17018
Mailing Address: PO Box 123
Dauphin, PA 17016
Contact: Gary Lenker
Owner

gary@sturbrig.comcastbiz.net
Consultant: Justin T. Matincheck

Skelly and Loy, Inc.
jmatincheck@skellyloy.com

1.2 Permit History

Permit submittal included the following information.

e NPDES Application
o Effluent Sample Data

2.0 Treatment Facility Summary

2.1.1 Site location

The physical address for the facility is Along Route 147, Dauphin, PA 17018. A topographical and an aerial photograph of
the facility are depicted as Figure 1 and Figure 2.



NPDES Permit Fact Sheet

NPDES Permit No. PA0246816
Lenker Estates Subdivision

Figure 1: Topographical map of the subject facility

Map eFacts Query | Advanced Query | Filter Plant Source Search

ESRI Streets & Imagery (© Topographic National Geographic @l Q @ - mp ly < @ K Locate Latitude and Longitude

Decimal Degrees ©) DD/MM/SS

Degrees Minutes Seconds
Latitude: 40 26 41

Longitude: -76 56 22

B e s

[ocate ) ‘coe

Copyright:@ 2013 National Geographic Society. i-cubed

Figure 2: Aerial Photograph of the subject facility

Map eFacts Query | Advanced Query | Filter Plant Source Search

©) ESRI Streets & Imagery Topographic National Geographic Q Q @ &= =

oo @ K Locate Latitude and Longitude
Streets Imagery Decimal Degrees ©) DD/MM/SS
4 =1
e Degrees  Minutes Seconds
Latitude: 40 26 41

fl Longitude: 76 56 2|

[ Locate | [ close |

0 300 600ft

Imagery: Source: Esri, Maxar, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User Community; ESRI Streets: Sources: Esri, HERE, Garmin, USGS, Intermap, INCREMENT P. NRCan, Esri Japan, METI, Esri
|China (Hong Kong), Esri Korea, Esri (Thailand), NGCC, (c) OpenStreetMap contributors, and the GIS User Community



NPDES Permit Fact Sheet NPDES Permit No. PA0246816

Lenker Estates Subdivision

2.2 Description of Wastewater Treatment Process

The subject facility is a 0.046 MGD design flow facility. The subject facility treats wastewater using a Cromaglass modified
SBR, a Netafim filter system, a sludge processing tank, a chlorination tank for disinfection, a dechlorination tank, and an
aeration tank prior to discharge through the outfall.

Three (3) additional Cromaglass units will be added in phases when an average monthly flow exceeds 80 percent of the
installed capacity for a total of four (4) Cromaglass units at build-out. Construction of the sewage treatment facilities
approved under the WQM permit number 2204404 will occur as follows: The 2, 3 and 4" Cromaglass units shall be
installed when an average monthly flow equal to or greater than 0.0092MGD, 0.0184MGD and 0.0276MGD consecutively.
(Abstracted from Fact Sheet dated March 31, 2016)

The facility is being evaluated for flow, pH, dissolved oxygen, TRC, CBOD5, TSS, fecal coliform, nitrogen species, and
phosphorus. The existing permits limits for the facility is summarized in Section 2.4.

The treatment process is summarized in the table.

Treatment Facility Summary

Treatment Facility Name: Lenker Estates Subdivision

Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Sequencing Batch Chlorine With
Sewage Tertiary Reactor W/Sol Removal Dechlorination 0.046
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
0.046 92 Not Overloaded

2.3 Facility Outfall Information

The facility has the following outfall information for wastewater.

OQutfall No. 001

Latitude

40° 26' 41.00"

Wastewater Description:

Sewage Effluent

Design Flow (MGD) .046

Longitude

-76° 56' 22.00"

2.3.1 Operational Considerations- Chemical Additives

Chemical additives are chemical products introduced into a waste stream that is used for cleaning, disinfecting, or
maintenance and which may be detected in effluent discharged to waters of the Commonwealth. Chemicals excluded are
those used for neutralization of waste streams, the production of goods, and treatment of wastewater.

The subject facility utilizes the following chemicals as part of their treatment process.

e Sodium Hypochlorite for disinfection
e Sodium Bisulfate for dechlorination



NPDES Permit Fact Sheet NPDES Permit No. PA0246816
Lenker Estates Subdivision

2.4 Existing NPDES Permits Limits

The existing NPDES permit limits are summarized in the table.
PART A - EFFLUENT LIMITATIONS, MONITORING, RECORDKEEFING AND REPORTING REQUIREMENT &

I. A, Faor Qutfall 0 . Latitude _40° 23 £1.00° . Longitude _78°84 22.00° . River Mile Index _1.1 . Siream Code _ 18782

Receiving Waters: Unnarned Tributany to Susgqushanna River

Tvpe of Effluent: Sewape Efffuent

1. The pemmittee is authorized fo discharge during the period from  Permit Effective Date throwgh Permit Expiration Date.
2. Basad on the anficipated wastewsier characteristics and flows described in the permit application and its supparting docurments and'or amendments, the
following =fluent limitations and monifoning requirerments apply (see also Additional Reguirements and Footnates).

Efffuent Limitations Monitonng Kegquiremeants
Paramstar Mass Units {Ibs/day) 1 Concentrations (mgiL) Minimum = Required
Average Duaily Average Diaily Instant. Measurement Sample

Maonthly Maximum Minimum Monthly Mazimum Mazimum Freqguency Type

Flow (MGO) Report Report HXE HXE XXX EAX Confinuous Measursd
pH =) A, A 50 R, L] e Tiday 5rab
Diszalved Thopgen A A 50 R, I, e Tiday Grab
Toial Fesidual Chiorne [TRE) A A R, 003 I, 0.1 THday 5rab
Carbonaceous Biochemical BHr

Ongypen Demand (CBODE) A A L 0 X 20 2imonth Compasie
BHr

Total Suspended Solids X, I, FIHK, 10 FIHX, 20 2imonth Compasite

Fecal Calfform (CFLUMTHT ] 2000
Ot 1 - Aprald K K, XX Gzo Mean XXX 10000 2'month Grab
Fecal Colfform (CFUMTHT ] ]

May 1- Sep 3l K K, XX Gzo Mean XX 1000 2imonth Grab
EHr

Mitrate-Nitrite a5 M 2K HXX KA Report XX XX 1lquarter Compasite

oial Mitrogen AR AEE A Hepor A AN 1iguarter Lalculation
Armmonia-Mitrogen EHr

Mow 1 - Apr 30 A A L .0 KX 12 2'month Compasite
Ermmonia-Firogen EHr

May 1-0ctH A A L 20 WX 4 2'month Compasite
B-Hr

Total Kjgkdahl Mitrogen KX HXX HHE Report HHX HHX 1lquarter Compasite
BHr

Total Phosphaorus H¥X HXX HHE Report XXX HAHX 1lquarter Compasite

Eamgles faken in compliance with the monitoring requirements specified above shall be faken at the following location(s): st Cudfall 001

3.0 Facility NPDES Compliance History

3.1 Summary of Inspections

A summary of the most recent inspections during the existing permit review cycle is as follows.
The DEP inspector noted the following during the inspection.

07/01/2016:
e The facility stated that a new concrete floor has been proposed to be poured on control building due to damage
from animals.

05/11/2017:
e The facility recorded TRC of 0.17 mg/l and 0.20 mg/l. This exceeds the instantaneous maximum of 0.1 mg/l in the
NPDES permit.

01/10/2019:
e The aeration/clarifier tank had overflowed on 01/07/2019 and was reported to DEP on 01/08/2019. Lime covered
the ground surface where the overflow occurred.
e The facility was advised to retain three (3) years of records and five (5) years of sludge hauling.
e The facility was advised to have the flow meter calibrated.



NPDES Permit Fact Sheet NPDES Permit No. PA0246816
Lenker Estates Subdivision

12/04/2020: There was nothing significant to report.

12/07/2020:
e The facility reported increased rag issues during the COVID-19 pandemic.

e The facility was advised to retain sludge hauling records
e Due to fecal coliform instantaneous maximum exceedance, the final tanks were cleaned.
e The dechlorination location was changed to the discharge pipe.

05/04/2021: There was nothing significant to report.

3.2 Summary of DMR Data

A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility below the design
capacity of the treatment system. The maximum average flow data for the DMR reviewed was 0.0121 MGD. The design
capacity of the treatment system is 0.046 MGD.

The off-site laboratory used for the analysis of the parameters was ALS Environmental located at 301 Fulling Mill Road,
Middletown, PA 17057.



NPDES Permit Fact Sheet NPDES Permit No. PA0246816

Lenker Estates Subdivision

DMR Data for Outfall 001 (from December 1, 2020 to November 30, 2021)

Parameter

NOV-21

OCT-21

SEP-21

AUG-21

JUL-21

JUN-21

MAY-21

APR-21

MAR-21

FEB-21

JAN-21

DEC-20

Flow (MGD)
Average Monthly

0.009

0.0091

0.002

0.01

0.0121

0.0082

0.008

0.0083

0.01

0.01

0.009

0.009

Flow (MGD)
Daily Maximum

0.012

0.012

0.002

0.016

0.0181

0.0122

0.013

0.012

0.015

0.031

0.011

0.019

pH (S.U.)
Minimum

7.0

6.9

6.5

6.7

6.9

7.0

7.0

7.0

7.1

6.7

6.9

6.7

pH (S.U.)
Daily Maximum

7.6

7.9

8.0

7.5

7.9

7.5

7.6

8.2

8.1

7.4

7.6

7.8

DO (mg/L)
Minimum

5.8

5.8

5.7

6.2

6.4

5.1

6.0

5.8

6.5

6.2

6.5

5.2

TRC (mg/L)
Average Monthly

<0.01

<0.01

<0.01

<0.02

<0.04

0.01

<0.01

<0.01

<0.01

<0.01

<0.01

<0.01

TRC (mg/L)
Instantaneous
Maximum

0.03

0.02

0.06

0.05

<0.09

0.09

0.08

0.03

0.04

<0.01

0.1

0.04

CBODS5 (mg/L)
Average Monthly

4.4

2.9

7.8

<24

4.2

11.8

4.7

5.4

4.6

4.9

4.5

TSS (mg/L)
Average Monthly

10

<5.0

16

<6

10.0

<5

<6

Fecal Coliform
(CFU/100 ml)
Geometric Mean

155

287

51

<4

<10

52

<2

62

22

<6

Fecal Coliform
(CFU/100 ml)
Instantaneous
Maximum

365

> 2419.6

91

20

101

387

27.0

240

44

32

Nitrate-Nitrite (mg/L)
Average Quarterly

19.2

27

18.8

12.9

Total Nitrogen (mg/L)
Average Quarterly

20.8

<28

21.1

<13.9

Ammonia (mg/L)
Average Monthly

<0.146

0.201

0.238

1.039

<0.133

0.682

0.349

0.421

0.447

<0.13

0.227

0.128

TKN (mg/L)
Average Quarterly

1.6

<1.0

2.3

<1.0

Total Phosphorus
(mg/L)
Average Quarterly

7.8

6.4

4.3




NPDES Permit Fact Sheet NPDES Permit No. PA0246816